## rting of side effects

Reporting of side effects, talk to your doctor or pharmacist or nurse, This includes any possible side effects not listed in this leaflet. You can also report side effects furcity via the Yellow card scheme at www.nhra.gou.ut/yellow.acrd. By reporting side effects you can help provide more information on the safety of this medicine.

# How to store Cyclizine Hydrochloride Tablets

Hydrochlonde lablets
Keep this medicine out of the sight
and reach of children.
Do not use this medicine after the
expiry date which is stated on the
label and carton. The expiry date
refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

6 Contents of the pack and other information What Cyclizine Hydrochloride
Tablets contain

The active substance is cyclizine hydrochloride.

0N-0318 EBNUK65a

 Inflammation of liver the patitis) or problems with the liver Very rans side effects include:
 reduced rate of breathing ignoces; and the production of a very consistent production of a very timed, experience unexpected bruising or bleeding o Tablets look like and considerablets are circular, white tablets are circular, white tablets with a breakline on one side and plain on the reverse.
These tablets are available in bisters of 1, 10, 28, 30, 40, 50, 84, 100 and 500 tablets.
They are also available in a bottle containing 100 tablets, and 100 tablets.

Not all pack sizes may be marketed.

Marketing Authorisation Holder and
Manufacturer

Manufacturer
Brown & Burk UK Limited
5, Marryat Close
HounslowWest
Middlesex
TW4 5DQ
UK,

This leaflet was last revised in 05/2017.

Package leaflet: Information for the patient

Persons barbet

Persons barbet

Cyclizine Hydrochloride

Song Tablets

Cyclizine hydrochloride

Red al of this Beeft carefully

before you start taking this

migrotant information for you.

Keep this Beffet. You may need

to read it again, our ther

questions, ask your doctor, or

pharmastics or nurs.en

person to the control of you only. On not

pass into hotel, the may need

to read it again, our ther

questions, ask your doctor, or

pharmastics or nurs.en

person to the control of the control

pass into the control of the control

amm as yours.

side effects and take

to your doctor,

pharmacity or

pharmacity

Cyclizine Hydrochloride Tablets contains the active substance Cyclizine Hydrochloride, which belongs to a group of medicines known as anthistamines. Anthistamines help to prevent feelings of sidoness (nausea) or lealing a lack (worm with the sidoness inclused) or lealing a lack (worm with the sidoness included by a lack and hydrochloride tablets mused by adults and hidren aged 8 years and over, while the naged 8 years and over.

- They be used to the following con-traction and motion sidenses and some seed to the con-position of the contraction of the con-cusse sidenses are consistent of the con-cusse sidenses and contraction of the con-cusse sidenses of the con-traction of the contraction of the contraction of the con-traction of the contraction of the contraction of the con-traction of the contraction of the contraction of the con-traction of the contraction of the contractio

possible side effects not listed in this leaffet. See section 4.

What Verdinine Hydrochloride and the section 6.

(sllergic reactions include milel symptoms such as teiching symptoms include swelling of the face. Bys. Incopa endior throat with difficulty in swellowing or treatments of the face. Bys. Incopa endior throat with difficulty in swellowing or treatments of the face. Bys. Incopa endior throat with difficulty in swellowing or treatments of the face. Bys. Incopa endior throat with difficulty in swellowing or treatments. The second of the face bys. Incopa endior throat with difficulty in swellowing or treatments. The second of the face bys. Incopa endior throat with difficulty in swellowing or treatments. The second of the face bys. Incopa endior throat with difficulty in swellowing or treatments. The second of the face bys. Incopa endior throat with difficulty in swellowing or treatments. The second of the face bys. Incopa end or treatments are second or throat with difficulty in swellowing or treatments. The second of the face bys. Incopa endior throat with difficulty in swellowing or treatments. The second of the second or throat with difficulty in swellowing or treatments. The second of the second of the second of the second or throat with difficulty in swellowing or the second or throat with difficulty in swellowing or treatments. The second of the second or thro

Take special care with Cyclizine Hydrochlorids Bakes, and teal your doctor or pharmacist if you suffer from any edisease within the eye (glaucoma) have an obstructive bowel have an obstructive bowel suffer from eligible suffer and a suffer from eligible suffer and suffer from eligible suffer and a suffer from eligible suffer and a suffer from eligible suffer and suffer from eligible suffer and suffer from eligible suffer and working propelly thear failure which can lead to a sensitivity of surelight called prorphyria of surelight called prorphyria of surelight called prorphyria to surelight called prorphyria that you have an intolerance to some sugars suffer from unimary retention that you have an intolerance to some sugars suffer from high blood surfler from high blood suffer from high blood collidation Cyclizine Hydrochloride Tablets should not be used in children under six years of exp. Chief medicines and Cyclizine Hydrochloride Tablets should not be used in children under six years of exp. Chief medicines in children under six years of exp. The legion of the suffer should not be used in children under six years of exp. The legion of the suffer provided in the suffer should not be used in children under six years of exp. The suffer should not be used in the suffer should not be used in the suffer should not be used the suffer should not should

Pregnancy and breast-feeding
If you are pregnant, think you
may be pregnant or are planning
to have a baby, ask your doctor
or pharmacist for advice before
taking this medicine.

Cyclizine Hydrochloride Tablets contain lactose. If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking these tablets.

follows:

Adults and children over 12
years:
The usual dose is one tablet
(50mg) up to three times daily.

Children from 6 to 12 years: The usual dose is half a tablet (25mg) up to three times a day.

- Warnings and precautions
  Talk to your doctor or pharmacist
  or names before stating Cytifaine
  Take special care with Cytelizine
  Take special care with Cytelizine
  Take special care with Cytelizine
  Surfer from an eye disease
  within the eye (plaucorna)
  within the eye (plaucorna)
  have an obstructive bowel

Do not take these tablets if you are breast-feeding.

are breast-feeding.
Driving and using machines
You can drive while taking
Cyclizine Hydrochloride Tablets
but do not drive until you know
how the tablets affect you.
Cyclizine Hydrochloride Tablets
may make you feel dizzy. If they
affect you in this way, do not
drive or operate any machinery.

before taking these tablets.

3 How to take Cyclizine
Hydrochloride Tablets

Always take this medicine
exactly as your doctor or
pharmacist has told you. Check
with your doctor or pharmacist if
you are not sure.

The recommended dose is as
follows:

- Children under 6 years:
  Do not give this medicine to
  children under the age of 6.
  For preventing motion sickness, take
  the recommended dose 1-2 hours
  before travelling.
  Method of administration
  Swallow these tablets with a little
  water.

Swallow these tablets with a little vater.

For example, the state of the state of

reaction.

Other side effects include:

side raphes or lichting
headage
headag

doctor what you have taken.

If you forget to take Cydizine Hydrocholdof blabbid does in just take the root does at the usual time. Do not take a double does to make up for a forgoten does.

If you have any further questions on the use of this medicine, ask your doctor or pharmachine.

- If you trought to seak a dower, your section of the control of the

 difficulty in breathing or wheeziness. These may be signs of an allergic reaction.

Other side effects include: